ST

Parts Manua

591

FE X B sIB e S AL 5

Computer automatic thread cutting roller



Housing sections

9 (for 592)

1. 554

22



Hunsing sections

1. P18 &4
5

2 F5 DESCRIPTION HE Qty
01-01 PEirE protecting mask 1
01-02 2 £TM5x10 Screw M5x10 8
01-03 TE2iR Safety plate 1
01-04 24T M5x6 Screw M5x6 1
01-05 AR Trestle board 1
01-06 B 4TMBx10 Screw M6x 10 2
01-07 S (591%F ) Bracket (For 591) 1
01-08 R ETM6Bx10 Screw M6x 10 2
01-09 SR ( 592% ) Bracket (For 592) 1
01-10 — KA E AR Panel 1
01-11 2 $TM5x60 Screw M5x60 1
01-12 1R ETM5x25 Screw M5x25 1
01-13 ¥R ETM5x78 Screw M5x78 1
01-14 J& % AR Back cover board painting 1
01-15 Jam iR Back cover board 1
01-16 92 M4 NUT M4 1
01-17 REVAT 30 i i AR T 2 Spring 1
01-18 12 £TM4x25 Screw M4x25 1
01-19 Hh v €T Screw M5x12 1
01-20 8247 M4x6 Screw M4x6 1
01-21 BB O3xd5 QOil pipe d3xp5 2
01-22 BR{V 2R €T M4x8 Screw M4x8 2
01-23 B4R F Spanner of reversal stitch 1
01-24 R £TM3x14 Screw M3x14 2
01-25 2B d3 Washer 2
01-26 Blbg R zh FF % Power switch 1
01-97 BB b4 Washer b4 1
01-28 HE Qil dam 1
01-29 HE Qil dam 1
01-30 __ & 1
01-31 1247 M5X10 Screw M5X8 4
01-32 SN-3A% sk Clamp 1
01-34 B3 T X 2R 1
01-35 12 £TM5x16 Screw M5x 16 2

23




2. MKFHNM)

Needle head parts (1)

24



Needle head parts(1)

2. MLLF 4 (D
F 5 #

i il DESCRIPTION ¥R Qty
02-01 BRETMBX30 Screw 2
02-02 o ik e B R Electromagnet plate 1
02-03 BHETMAx10 Screw M4x10 2
02-04 Tk EE Needle roller 1
02-05 BREIM5x10 Screw M5x10 2
02-06 FLAF1 HEBEL 1
02-07 A2 HEBEL 1
02-08 UJE 3 Gabelkopf 1
02-09 T 418 Pin 4x18 |
02-10 kEC16 Collar 1
02-11 1 JE] Washer 1
02-12 % o Pressure spring 1
02-13 — PR Fe R B Bk Bobbin join electromagnet 1
02-14 AR AR EE P Crank bearing 1
02-15 148 Retaining ring 2
02-16 HE BUSHING 1
02-17 ki Pin |
02-18 K15, 1x24,5x1. 5 Washer 15. 1x24. 5x1.5 1
02-20 ) 1) X4 P Base frame 1
02-21 HEETMAx10 Screw M4x 10 1
02-22 BREM5%10 Screw M5x 10 1
02-23 J3 A IBEHE Sk Union 1
02-24 B Felt

02-25 PRETMAX10 Screw MAX10 4
02-26 BOEMAF Ball connecting rod 2
02-27 4 3x10 Pin 3x10 1
02-28 RS2 Roller wheel coupling spindle ]
02-29 $2ETM6x0, 75x5 Screw MBX5 2
02-30 N E S Wheel Gear 1
02-31 FAe R R AT Lower segement 1
02-32 [ WASHER ]
02-33 VESE PR Pressure spring 1
02-34 HEEAR A Adjusting washer A 4
02-35 PR HEAL B Adjusting washer B (4)
02-36 AR FC Adjusting washer C (4)
02-37 K [EES Collar 4
02-38 R FE AR by washer 1
02-39 AR s 2 15 bearing seat asm 2
02-40 ¢ 307 5E A 1T &30 Idler wheel foot asm 1
02-41 BEETMAx8 Screw M4x8 1
02-42 #Z4TM2. 5x6 Screw M2. 5x6 1
02-43 Ff. 1) il A 2

25




3. L kFH(2)

Needle head parts (2)

see page 17
KLI TR

26 (for 592 )
~
Q@—27

~

23 (for 592 )

R3IR

see page 3

26



3. *ﬂt%gﬁ: (2) Needle head parts(2)
T ZF DESCRIPTION i Qty
03-01 EATHE Strut bar bearing 2
03-02 $2ETM6EX8 Screw M6x8 1
03-03 #24TM6x8 Screw MBX8 1
03-04 BETMSXS Screw M5X5 4
03-05 ERMRF Presserfoot spanner 1
03-06 ¥ FE Rl Presser foot lift axe 1
03-07 #RETM6X0.75%5 Screw M6x5 2
03-08 EFIBR Strut bar slides 1
03-09 R ERFRME Presser feet handle bushing 1
03-10 3R HE B3R Presser foot lift bump 1
03-11 EATBIR S4F Strut bar slides guide bar 1
03-12 W EfvE Replacement spring 1
03-13 38 ERIBIATFT IR B2 4F Presser foot lift jointing 1
03-14 RERBITATHE Presser foot lift pin 1
03-15 Collar 1
03-16 IR BRI AT ATLR A Presser foot lift asm 1
03-17 FERDATAE # Presser feet assembly 1
03-18 FE B Presser feet 1
03-19 T RETMAX5.2 Screw M4x5.2 1
03-20 BETM4x8 Screw M4X8 1
03-21 FE B Presser feet handle 1
03-22 K% Pressure spriimg 1
03-23 FERIBS E{ B (for 592) Eccentric swage locating seat (for 592) 1
03-24 204 Washer $4 1
03-25 #4TMAx8 Screw M4X8 1
03-26 ERIE (for 592) Eccentric swage spring (for 592) 1
03-27 $24TMAx6 Screw M4X6 1
03-28 ETRE 1
03-29 HETM4X6 1

27




4. 1T H(3)

Needle head parts (3)

see page 13

W13

(for 592)

(for 591)

1
|

—20(for 592)

|
o 25~27

P

(for 592)

17(for 591) —

42~43(for 591)
44~45 (for 5g2)

i4

s

24
&



4. L FH (3)

Needle head parts(3)

Fe L2 FF DESCRIPTION HE Qty
04-01 PRk TR 45 Takeuplever assembly 1
04-02 PERAE AT E Takeuplever pin bushing 1
04-03 BRET M5x8 Screw M5x8 2
04-04 BRET M4X5 Screw Mdx5 i
04-05 12HEM5x10 Screw M5x10 1
04-07 s Felt 1
04-08 TSR HLE Uper check ring 1
04-09 24T M6x0.75x5 Screw M6x0.75x5 i
04-10 ST ERY Needle bar assembly 1
04-11 s Felt 1
04-12 AT ERAEE Needle slider groove asm 1
04-13 HEETM4x4.5 Screw M4x4.5 2
04-14 Es Felt 1
04-15 HE EAR Linoleum clamp 3
04-16 BRET Mdxd Screw M4x4.5 1
04-17 T Needle bar 1
04-18 SHT R E Needle bar clamp ring 1
04-19 BRET M4x8 Screw M4x8 1
04-20 T EY Needle bar uper 1
04-22 T Arm thread guide 1
04-23 BBETM3x6 Screw M3x6 1
04-24 HEETM3x3.2 Screw M3x3.2 2
04-25 3.24t% 3k ( For 592) Pin chuck 3.2 (For 392) 1
04-26 2.8%t3% 3k ( For592) Pin chuck 2.8 (For592) (1)
04-27 2.4%t3% 3 ( For 592) Pin chuck 2.4 (For592) (1)
04-28 A~ Inner retainer ring 4
04-29 RETHhR Needle bearing 2
04-30 RETHhA Needle bearing (2)
04-31 e R Needle bearing (2)
04-32 RE AR Needle bearing (2)
04-33 RETHhE Needle bearing (2)
0434 REH A Needle bearing (2)
04-35 SEEH R Needle bearing (2)
04-36 R R Needle bearing (2)
04-37 LR EDP23.5 Bearing bush 1
04-38 BRET M5x6 Screw M5x6 2
04-39 TE VAR Guide plate 1
04-40 12ETM6x14 Screw M6x14 1
04-41 T RME Needle bar bush 2
04-42| #1E+ 134PCL90/14 (for591 ) Neddie 134PCL 90/14(for591 ) 1
04-43| #L4F 134PC120/19 (for 591) Neddie 134PCL 120/19 (for591 ) (1)
04-44|  #%+134-35 90/14 (for 592) Neddie 134-35 90/14 (for292 ) (2)
04-45| #14+134-35120/19 (for 592 ) Neddie 134-35 120/19 (for592 ) )
04-47 FHTRMELR 4023 Bearing bush assy 1

29




5. MLk B (4)
Needle head parts (4)

? (for 591)

16
- 16

e @ 17

T %18

e ? =

30




9. *ﬂa;kg'ﬁ: (4) Needle head parts(4)
e 2 DESCRIPTION = Qty
05-02 Jael S UK KA Left and right wire hook 1
05-03 HEETM5%10 Screw M5X10 2
05-05 Jesg 2% (B91EAD Conductor holder (for 591) 1
05-06 i Collar 2
05-07 AR B PRI Spring guard 1
05-08 oS3l Pin 1
05-09 RN 1
05-10 H4%4] 58 Screw pin 5x8 2
05-11 [ K ARE] 2x20 Screw pin 5x8 1
05-12 BliL 5T 2x8 Screw pin 5x8 1
05-13 SJe2 KR Bobbin winder tension disc 1
05-14 EET Screw 1
05-15 Jeek i AR ET Screw 1
05-16 LERER D Thred tension disk 2
05-17 SR T oA Spring 1
05-18 L2 Y 2 FEMB Screw M6 1
05-19 SEL PR ER A T 4R B MA Screw M4 1
05-20 #1251 M4x8 Screw M4x8 1
05-21 RS0 Thread guide plate 2
05-22 LR B Split line spring plate 1
05-23 JeeR EE-RL (—MPLED Split line spring (for —M Model) 1
05-24 REE-FR (—HPLAED Split line spring (for —H Model) (1)
05-25 JE AR Spring plate 1
05-26 Je LR hB L} NUT 1
05-27 1EETM4AX6 Screw M4 X6 1
05-28 # Q7.3 Washerd5 1
05-29 Pk 26451 Balance thread guide 1
05-30|  BhLkEE 1 HIEREMEX0.75 NUT M6x0.75 1
05-31 &R E-ring 1
05-32 PhekiE Spring 1
05-33 Sl L 2R Thread guide spindle 1
05-34 125TM4X6 Screw M4x6 1
05-35 H[E g4 Washer ¢4 1
05-36 IR AT Thread guide plate 1
05-37 W2ET Screw 1
05-38 Kig&a 1
05-39 #R£TM4AX10 Screw M4x 10 2

31




6. #lKFH(5)
Needle head parts (5)

32



Needle head parts(5)

6. JL LT (5)
5

2 DESCRIPTION B Qty
06-01 e ds (592°LH)) Conductor holder (for592) l
06-02 + [ Collar Z
06-03 Hh2E W IR (L8 Spring guard 1
06-04 AR ET Pin 1
06-05 e L AL Bobbin winder tension disc asm 1
06-06 fH%75x8 Screw pin 5x8 2
06-07 B A K H ] 2x20 Screw pin 2X20 2
06-08 PrsE i 2x8 Screw pin 2x8 1
06-09 BT Screw 2
06-10 Je R iE R ARET Serew l
06-11 Fe ek in AR ] Screw 1
06-12 PPN Bobbin winder tension disc 1
06-13 F [ Collar 1
06-14 i Thred tension disk 4
06-15 JEER TR Spring 2
06-16 28 BT SR EIME Nut M6 2
06-17 HELL, v Bk B U8 5T 9 FEMA Nut M4 1
06-18 B2 EIMAX8 Screw M4X8 1
06-19 TR Thread guide plate 4
06-20 S 24 E Split line spring plate 2
06-21 L F-HE (—MHLUE) Split line spring (for —M Model) 2
06-22 Je s - 1T R (—HPLAD Split line spring (for —H Model) (2)
06-23 [T & B Spring plate 2
06-24 KL Nut 2
06-25 S URA A L Thread guide plate 2
06-26 HRETMAx6 Screw M4x6 1
06-27 BB b4 Washer ¢ 4 1
06-28 HZETMAx5 Screw M4x6 1
06-29 Peek S A B Sleeve 1
06-30 $2ETMAx4 Screw M4X6 1
06-31 H2ETM3x5 Serew M3X5 |
06-32 HE 63 Washer &3 1
06-33 EEILe E-ring 1 1
06-34 £ Pipe casing I
06-35 P Spring 1 1
06-36 HeLk MR Partition board |
06-37 P2k ok 26 1521 Balance thread guide 2
06-38 Wy Washer 1
06-39 PhE E-ring 1
06-40 U Te A Spring 1
06-41 PR 1 YT Adjustment axle 1
06-42 B2ET Screw 1
06-13 $EETM5x 10 Screw M5x 10 1

33




7. HMEFH()
Arm parts (1)

see page 7
RTR

‘-— see page 25




1. *ﬂ%${¢ (1> Arm parts(1)
Fe 2R DESCRIPTION #iE Qty
07-01 2 ETM5x10 Screw M5x10 2
07-02 #R4ET M6x0.75x7 Screw M6x0.75X7 1
07-03 B E5hA 4 Counter weight assy 1
07-04 =* #h BI§H 7R 6204ZZNR Bearing 6204ZZNR 1
07-05 RETM5X5 Screw M5x5 2
07-06 REFHR Pulley 1
07-07 /60042 Synchronous belt 1
07-08 ¥R 4TM6EX8 Screw M6X8 2
07-09 HEE Rear bush 1
07-10 — B FH Synchronous belt 1
07-11 THPI R Spindle Pulley 1
07-12 ¥R ETMEX8 Screw M6X8 2
07-13 92 4] M6X0.75x8 Screw M6X0.75X8 2
07-14 $h7& S6907RZ BearingS6907RZ 1
07-15 24T M5x8 Screw M5X8 2
07-16 e AL ERHh 2540 4F Coupling rubber 1
07-17 WR58L-01-01 EB#l Electric machinery 1
07-18 2 4] M5x18.5 Screw M5x 18.5 4
07-20 — &Y F R BB Uppper wheel 1
07-21 R ETM5X5 Screw M5X5 2
07-22 k- Yo Washer 1
07-23 ¥ £TM5x20 Screw M5X20 1
07-24 2 £TM5x12 Screw M5X12 1
07-25 BB PS5 Washer ¢5 1
07-26 B &R A Seal part 1
07-27 Collar 2
07-28 7#6000ZZ Bearing 600022 1
07-29 B EREWMEE Bearing bush 1
07-30 B k& 1
07-31 HIE Oil dam 1




8. LB EH(2)
Arm parts (2)

7 —
’(6% (for 591 )
2
— - — ° \.
o /_% —47 —~ N\ (for 592 )
(\/,/‘ (T‘ L \\ . |
\\ \\
\ \ B
\ \ -~
\\‘ S
\‘
\ 7
\ —
\, —

@/ see page 7
P W7
- |

see page 3
R3m

36



8. *ﬂ%glﬁ: (2) Arm parts (2)
e A FR DESCRIPTION HE Qty
08-01 E4TM6X16 Screw M6 x16 3
08-02 ERBIRE Crank slider groove 1
08-03 Nsbvk:f:: R Crank 1
08-04 EahZEiEHh Crank slider 1
08-05 ER Crank 1
08-06 =1 Thrust collar 1
08-07 BZM4 NUT 1
08-08 RETMAX 15 Screw 1
08-09 BoEflRE v EE Spring 1
08-10 HEEN Spring hook 1
08-11 BhH4 CollarM4 2
08-12 24T M4X8 ScrewM4X8 2
08-13 24T M5X10 ScrewM5X10 9
08-14 123 ZRE FE R 2R Plate 1
08-15 JEDhZE BB L Pk Swing span electromagnet 1
08-16 EHRE A5 AT 4 1
08-17 HhR 1
08-18 #F ( BAIMAXL04E4T) 1
0826 T2 ES 0235 Needle bar rock shaft bush 1
08-27 HATZEMES 023 Needle bar rock shaft bush 1
08-28 Mk R o Upper shaft assy 1
08-29 T ZR Y Thrust collar 1
08-30 24T M6x0.75%5 Screw M6x0.75x5 1
08-31 PE4TM5X12 Screw M5x12 2
08-32 i Crank 1
08-33 = Washer $8 4
08-34 H%h Shaft 2
08-35 BT HIE Needle bearing 2
08-36 R Needle bearing (2)
08-37 BT HIR Needle bearing (2)
08-38 R ETHh Needle bearing (2)
08-39 B) Thrust collar 2
08-40 L nik:| Link shaft 1
08-41 IS5 4R A Link shaft assy 1
0842 AT Link 1
08-43 RETM5%12 Screw M5x12 2
08-44 ¥2£T M6x0.75x8 Screw M6x0.75x8 2
08-45 M4 1
08-47 RETHIE Needle bearing 1

37




14

4

(415

=]
o o™
N o
=4 M_nm
[= a
- “WA
g = .
(]

9.MBEH ()
Arm parts (3)

38




9. LB FH (3)

Arm parts (3)

5 #fr DESCRIPTION U Qy
09-01 o Spring pin 1
09-02 BRETME6x30 Screw M6x30 2
09-03 42 EIME Nut M6 2
09-04 TS HT AT compress lever 1
09-05 BRETM6XT. 2 Screw M6x7. 2 1
09-07 +EE4 col lar 1
09-08 H L Connecting rod 1
09-09 PREIM5x12 Screw M5x12 2
09-10 o B 1] 5 A Spring Board 1
09-11 I =l i R AL Crank 1
09-12 B Bl b B Spring 1
09-13 BZ4TM6x8 Screw M6x8 1
09-14 Tz ik 28 14 Moving axis assm 1
09-15 +[#IC15 Col lar 1
09-16 # 5x14 Pin 5x14 1

39




10. L EFH(4)
Arm parts (4)

1—
T
e—®
| L a
i td
! ol -~ J P
! -~ ¥ | :
| g™ ] !
- ,,/ l |
- I
~ | !
- I
’t/ |U P |
- 2 1
- - |
-~ - I
I
|
I
1

\ 1 ’
| A
\\\"\.lt f’(1 |
\‘\(r c."ﬁ} ,’;tj"
A
-/‘ ﬁ
~ A
" ﬁz/:”' . \___‘Seepage 34
e 82 ] R34H

40




10. LEFEH (L

Arm parts (4)

F5 ZF DESCRIPTION LU Qty
10-01 Rk T Thread guide 1
10-02 buES'y 3 FAikGS Thread crossing column assy 1
10-03 7Y B Thred tension disk 1
10-04 SUES T Aok Spring |
10-05 JE L& T 8E £H6 Nut M6 I
10-06 75 fHAERING Nut M6 1
10-07 SUES 5 Thread crossing column |
10-08 etk 3% Bobbin winder unit 1
10-09 $RETM5%5 Screw Mboxo |
10-10 B2 ] s Screw plate 1
10-11 e Ring 1
10-12 LRI LR Bobbin winder shaft compl. 1
10-13 THEE Compression spring 1
10-14 4 5 Compression spring seat 1
10-15 25 AR 21 1 Retaining ring assy 1
10-16 L JE#® Comressing spring 1
10-17 T 1 il A Edge bearing 2
10-18 o Shaft bush I
10-19 i Shaf't 1
10-20 S Shuttle spring 1
10-21 RO Shuttle bush 1
10-22 b1 715 84T Screw I
10-23 57 7] Knife I
10-24 PRI EERRFIM3x8 Screw M3x8 |
10-25 $HHRET I8 Washer 1
10-26 ) B TMd x4 Screw Mdx4 1
10-27 FERS L Pin 1
10-28 b EEE Plate 1
10-29 14 ¢ 8 Collar 1
10-30 HE Spring 1
10-31 BEFTM4x8 Screw M4x8 |

41




1. KREH()
Bedplate psrts (1)

seepage s °°°Page 30
365
- Or™ s
sk /
%4
1'(_-{' T
b
i1} seepage 36
) i W36H

Loy
L

42



11, Eﬁgﬁ‘ (1) Bedplate parts(1)

B i b DESCRIPTION & Quy
11-01 #2457 M6x0. 7Hx5 Screw M6x0. T5x5 2
11-02 15501 T S 4 P Shaft collar 1
11-03 HHAHhEHM 24 Bearing bush assy 1
11-04 -fREmIE T 4l Transport major axis 1
11-03 J I Sk Universal coupling head 1
11-06 #£4TW5x10 Screw M5x10 1
11-07 154§ii% T 45 8 Washer 1
11-08 KHEC1S Collar 1
11-09 BEFTM4x10 Screw M4x 10 3
11-10 EREFFH 1 Ball connecting rod component ]
11-11 MBI R 0il reservoir gasket 2
11-12 J3 o] A8 e Base frame 1
11-13 FRIEH-A1F Ball connecting rod component 1
11-14 A Fh 4t ©23. 5 Bearing bush assy 1
11-15 EFFF A BT D 23 Bearing bush assy 1

43




12. [ RIRFH(2)
Bedplate psrts (2)

el

see pagef?

625

see page 60

4
<
\l
PRI,

‘ see pagenl
i R60T

44




12, Eﬁglﬁ: (2) Bedplate parts(2)

f5 B4 DESCRIPTION & Qty
12-02 1273 ) X S il 4 shaft collar 1
12-03 ERETMAx5 Screw Mbx5h 8
12-04 H A IEREERIA (for 591) Universal coupling spindle A (for 591) ]
12-05|  XEF %S (for 592) Universal coupling spindle (for 592) 1
12-06 A Clutch I
12-07 e N Clutch minor connector 1
12-08 25T M6x0. 75x8 Serew M6x0. 75x8 4
12-09 BEaiEER Clutch gusset 1
12-10 I Collar 1
12-11 A R A Clutch connector 1
12-12 A EREK Steel ball 3
12-13 ok N R spring 3
12-14 $25] M6x0. 75x6 Serew M6x0, 75x6 3
12-15 — i Lower shaf't 1

45




13. IR F 4 (3)
Bedplate psrts (3)

see page 13
RABH —§

see page 23 )
m23m.
A }\\” g

see page 15
. R15}|



13. EHRFHF (3D

Bedplate parts(3)

e 2 DESCRIPTION HoE Qty
13-01 $24TM6x0.75%5 Screw M6x5 2
13-02 THHEE Lower shaft rear bush 1
13-03 R Bearing 1
13-04 #2ETM6X8 Screw M6x8 2
13-05 THITT e Lower shaft sprocket 1
13-06 £HEBVE T BS BR AT Guage regulator component 1
13-07 #RETMAx8 Screw M4x8 2
13-08 Collar 1
13-09 compression spring 1
13-10 RO HER Adjustment wheel 1
13-11 -4 Screw 3
13-12 R Nut 2
13-13 42457 Screw 2
13-14 #RETM6X8 Screw M6x8 2
13-15 $HEE P BB IRIE Slider groove 1
13-16 i B Adjustment plate 1
13-17 i Pin 1
13-18 FTRE 2R BR Slider 1
13-19 $1RE T B ZEM Connecting rol 1
13-20 MR Bearing 1
13-21 MR Bearing 1
13-22 24T M6x0.75x8 Screw M6x0.75x8 2
13-23 THHBIE& 4 Thread trimming cam 1
1324 TR0 TEAT Connecting pin 1
13-25 BET A8 11 0-2 Needle bearing 1
13-26 R ETHHE8 11 -2-4 Needle bearing (1)
13-27 R EHH7E8*11 -4-6 Needle bearing (1)
13-28 & £HHi7E8*11 -6-8 Needle bearing (1)
13-29 B EHHhAB*11 0+2 Needle bearing (1)

47




14. RIRFH(4)
Bedplate psrts (4)

seepagesi [ 22—% | P
LUBEL ,/'/ |
I 13—8 > g |
s |
_.'_Z-I'_-ﬂ /,/_/ \\ i
“ .~ P A |
23 .. 1! :i
(for 591 ) 4 = see page 33 :: &
) S ol R3IW
f A i 8
i. /n A S—
l\.'!"-‘ "‘\.__\(ro' ?
‘:J.T"E ‘\_Qg f"""l';
BJ ” /_/"\..,‘> \j\‘\ \ 1_;
- A
i / i I'g
<{, /'/'
‘9":@9 - &
. = { 3 -~ i -~ "
2 i
-/—
7 24(for592 ) 21 -
~. -
. .
~ s
h \‘\ ,99/‘
~ -
~

48



Bedplate parts(4)

14. BRFEH 4D

a5 el DESCRIPTION ¥E Qty
14-01 N RVE Stitch adjusting assembly ]
14-02 T T SR E L FE 1 Adjusting plate 1
14-03 RO AL E Ceollar 2
14-04 T 25 Angle adjustment 1
14-05 5 4x30 Pin 4x30 1
14-06 Feoh il ® Spring |
14-07 + EEA Collar 1
14-08 Rz Shaf't |
14-09 #FRFM4 Nut M4 2
14-10 D2 M4x32 Screw Mdx 32 1
14-11 BEETMAx10 Screw Mdx 10 1
14-12 i 77 25 il 7R Adjusting plate |
14-13 2ETM4x8 Screw M4x8 2
14-14 15 5h & &% Compress spring 1
14-15 [ b6 Washer $6 1
14-16 8777 28 14 7 Adjusting pin 1
14-17 M 0il tank assy 1
14-18 PEEIM4x6 Screw M4x6 1
14-19 Jh 0il pipe clip 1
14-20 DUk ETMAx 14 Screw MAx14 1
14-21 il 0il tube 2
14-22 RS 0il pipe clip 1
14-23 B % Terminal | 1
14-24 THA% K Terminall 1
14-25 i =8 0il tube support 1
14-26 HRETM4x5 Screw Mdx5 1

49




15. BE#R 2 32 FE (1)

Hook post, left(1)

PO
e

@D -

-3

TB

for 592

1 (for -M)

ﬁ(for -H)

QB g-10
1(for -M)

L T"ﬂl g E(fnr -H)

1
13

(forI -D)

50




15. RS B (1)

Hook post , left(1)

Iy 5 2R DESCRIPTION L& Quy
15-01 HEEPE (for -M) Hook-thin (for -M) 1
15-02 IFELBEME (for —H) Hook—-thickness (for -H) (1)
15-03 At Bobbin case asm 1
15-04 B FR AR ] 1 Screw 1
15-05 HR AR BT 1T Screw (1)
15-06 B3 3 '
15-07 Pk ik Hook-top I
15-08 WE R Spring 1
15-09 i, Shuttle wan |
15-10 BRET Screw 3
15-11 Pk -k (for -M) Shuttle’ tongue (for-M ) 1
15-12 WA LF-ELEE (for -H) Shuttle’ tongue (for -H ) (1)
15-13 e Bobbin case 1
15-14 i Wick 1
15-15 R ETM3x4 0il felt wick 1
15-16 P2 EIM3x4d Screw M3x4 1
16-17 PRETM2. 6x4 2
15-18 R Needle protected plate 1
15-19 924 M5x20 Screw M5x20 1
15-20 NEHZ SEAV ) Positioning finger 1
15-21 BEETMAx12 Serew M4x' 12 1
15-22 EHETMA%6 Screw M4x6 1
15-23 JHE #8252 (v ) W2 Positioning finger plate 1
15-24 O 0 ring 1
15-25 hE¥E i o hook fid 1
15-26 il HL 1P 5 2 K Rubber assy 1
15-27 BRETMAx5 Screw M4xd |
15-28 JiE #8 4 mhic il Hook transmission mandrel |
15-29 e 0il felt 1
15-30 i & Copper tubing 1
15-31 /| i ] o Small end bearing l
15-32 iE ik Needle bearing ¢1)
15-33 A Needle bearing (1)
15-34 TEE A Needle bearing (1)
15-35 RE th & Needle bearing 1
15-36 BRI AR Feeding wheel |
15-37 IERLEL FEAZETT M6x0. 75x3 Screw M6x0. 75x3 1
15-38 IERFE 25T M6x. 075x5 Serew M6x0. 75>¢3 1
15-39 20/ERRIP R Collar 1
15-40 20HERRIF Fr1L Collar 1
15-41 R Armor pieces 1
15-42 592i% #HE = 592 feeding drive shaft |
15-43 592 g [H] 4 A 592 end bearing l

51




15. BER A2 ST FE (1)
Hook post, left(1)

@ i-% = 76 for |-592

@—a (forI—D)
R

i h@-ﬁ(for M) 50-—51? ":%T—sbss
L
17

| g 1E(for -H)
16 ?Fss
| ﬁ—s‘rr‘ss

(%]
%
L
\\
\b
LS A = 22, -
N\
A
\

\
+«
\




15. ﬁ:&z—ti& (1) Hook post , left(1)
T =24 DESCRIPTION FE Quy
15-44 iy 1) i 7 8 ] Washer 1
15-45 B & Needle bearing 2
15-46 K Needle bearing (2)
15-47 HE R Needle bearing (2)
15-48 i Needle bearing (2)
15-49 592 hER % ah T 574 hook shaft 1
15-50 HE & Needle bearing 1
15-51 A& Needle hearing (1)
15-52 A & Needle bearing (1)
15-53 A & Needle bearing (1)
15-54 20 2 1% B il 25 B Retainging ring 1
15-55 #2EIM6x0. 75x5 Screw M6X0. 75X5 2
15-56 B2EIMEX5 Serew M5x5 1
15-57 592 e 12 % 2 i Crank 1
15-58 55T M4x10 Screw M4x10 2
15-59 BEET M4x10 Screw M4x10 1
15-60 7] (8E) Movable knife(Made in Taiwan) 1
15-61 sh7] (HEF7) Movable knife ( Made in China ) (1)
15-62 IR TM4x6 Screw M4x6 1
15-63 {hiCo Eccentric pin 1
15-64 2] () Fixed knife (Made in Taiwan) 1
15-65 )] (EHP=) Fixed knit® ( Made in China ) (1)
15-66 B2ATM2. 5x3 Screw M2. 5x3 1
15-67 Hir (1) Wire clip (Made in Taiwan) 1
15-68 #Je ([Hp7) Wire clip ( Made in China ) (1)
15-69 BEETMAx25 Screw M4x25 1
15-70 SE T BT Moveble knife lever |
15-71 B HEA Knife holder 1
15-72 1 Fixed knife hracket seat 1
15-73 Lkt Transmission gear 1
15-74 BRETMAx4 Screw Mdx4 2
15-75 SE L #3x 10 Pin 3x10 1
15-76 Bl Bobbin 1

53




16. BEt8 £ 7 E (2)
Hook post, left(2)

(forI592 )




16. HEAR A2 FE (2) Hook post , left(2)
i el DESCRIPTION 4B Qty
16-01 i [ 7 End bearing 1
16-02 48] Washer |
16-03 AR Needle bearing 2
16-04 FEE Rl Needle bearing (2>
16-05 R bk Needle bearing (2>
16-06 ER A Needle bearing (2)
16-07 HEMAL Zhihih & Hook shaft sleeve 2
16-08 418 Collar 2
16-09 BEETMAx8 Screw M4x8 2
16-10 HEFR Bl 4 S e Hook shield components 1
16-11 e BT ook shield 1
16-12 # Pin ]
16-13 i Washer 1
16-14 P BT e Shield driving seat |
16-15 HEFR 2 52 EDIES i Hook the left bearing 1
16-16 it T HL Spring plate 1
16-17 B2 ETMAx6 Screw M4x6 1
16-18 P2 ETM4x6 Screw M4x6 2
16-19 HIE 0il plug 1
16-20 il Eccentric pin 2
16-21 224% ] Collar 2
16-22 oy Washer 1
16-23 i Washer (1)
16-24 B Washer (1)
16-25 60877 5h & Bearing 2
16-26 &k Al Feeding drive shaft ]
16-27 & B ke 1 2
16-28 BEETMAX9 Screw 2
16-29 BETMAX9 Screw 2
16-30 Lt 1
16-41 I 76001727 Bearing 1
16-42 2844 [H Collar |
16-43 il B4 0il felt 1
16-44 By Washer 1
16-45 ey Washer (1
16-46 By Washer 1)
16-47 5921EEHLFE T 592 feeding drive gear components I1I 1
16-48 B25] M6x0. 75x5 Serew M6x0. 75x5 1
16-49 592i% FHAase1 592 feeding drive gear I 1
16-50 (LA RENFET ] The hook driving gear 11 1
16-51 BHET M6x0. 75x5 Screw M6x0. 7Tox5 2
16-52 8851 M6x0. 75x6 Screw M6x0. 75x6 2
16-53 R BEH G 58 TEA(F The hook driving gear components 11 1
16-54 BEATMAX10 Screw Mdx 10 1

55




17. R B X BE (1)
Hook post, right(1)

E@a_sz for 591 al-nd 592

=
]
7 3—6

1 (for -M)
D |

19
1% g-10
1?@—41({0r M)

__A-f—’l .. 1§{for -H)

31~34 bee”
:/'
.
L~

56



17. FeRR AL EE (1)

Hook post ,right(l)

5 R DESCRIPTION ¥ Quy
1'7=01 HELBER (For -M) Hook=thin (for-M) 1
17-02 JEFHERE (for -H) Hook—thickness (for —H) (1)
17-03 Pt Bobbin case asm 1
17-04 i o SR T T Screw 1
17-05 AR R ET TT Scerew 1
17-06 L Spring plate 1
17-07 Pk A4 Hook-top 1
17-08 Fau VAl Spring 1
17-09 i Shuttle wan 1
17-10 WEET Screw 3
17-11 WL E-THE (for -M) Shuttle' tongue (for-M) 1
17-12 MEELE-EE (for -H> Shuttle’ tongue (for -H) 1)
17-13 Wt Bobbin case 1
17-14 i 2 Wick 1
17-15 PR ETM3x4 0il felt wick 1
17-16 B ETM3xd Screw M3xd 1
17-17 HEZFIM2. 6x4 M2. 6x4 1
17-18 FEIR Needle protected plate 1
17-19 5TM5x20 Screw M5x20 |
17-20 g 482 52 o7 2 Positioning finger 1
1721 $REMAx12 Screw M4x12 1
17-22 B MAx6 Screw M4x6 1
17-23 g SE {7 2 48 Positioning finger plate ]
17-24 O 14 0 ring 1
17-25 e A% i i hook 1id 1
17-26 Jh i T 2 R Rubber assy 1
17-27 B ETMAX5 Screw Mdx5 1
17-28 B A el Hook transmission mandrel 1
17-29 i e 0il felt 1
17-30 2 g (1] e A End bearing 1
17-31 A Needie bearing 2
17-32 H Rk Needle bearing (2)
17-33 AR Needle bearing (2)
17-34 K Needle bearing (2)
17-35 i 1 45 18 Collar 1
17-36 20/iERR Iy IR Washer 1
17-37 AP Fr Armor pieces 1
17-38 WEH 1% 5l hook shaft 1
17-39 20BE 5 1% 5h b 1] Collar 1
17-40 BRETMEx0. 75x5 Screw M6x0. 75x5 2
17-41 B ETM5x5 Serew MHxH 1
17-42 WM AL 2 s Crank 1
17-43 $R%E] Max10 Screw M4x10 1

57




17. et G X EE(1)
Hook post, right(1)

@ 62 for 591 apd 592
=/ F

1 (for -M)

19
1
10
g ’g% 1(for -M)

’] 1§(for -H)

iy

24—

25

<
29

58



B (1)

17. ﬁﬁ;ﬁ Hook post ,right(1)
e 2 % DESCRIPTION = Qry
17-44 $25TM1x10 Screw MAx10 2
17-45 SRFTMAx10 Screw M4x10 1
17-46 )] (§i%) Movable knife (Made in Taiwan) l
17-47 #h 7] (JEP) Movable knife (Made in China) ()
17-48 HEETMAX6 Screw M4x6 1
17-49 oY Fccentric pin |
17-50 ET] (BE) Fixed knife (Made in Taiwan) 1
17-51 E7] ([EF) Fixed knife (Made in China) (1)
17-52 EETM2. 5x3 Scerew M2. 5x3 1
17-53 g (5 Wire clip (Made in Taiwan) 1
17-54 L ([EHF) Wire ¢clip (Made in China) (1)
17-55 $EFTM4x25 Serew M4x25 l
17-56 5E ) X B Moveble knife lever 1
17-57 A H RS Knife holder 1
17-58 & 1348 Fixed knife bracket seat 1
17-59 fE5hii4e Transmission gear 1
17-60 825 Max4 Screw Mdx4 2
17-61 SE{H3x10 Pin 3x10 1
17-62 #Lr Bobbin 1

59




18. TEHR & X FE(2)
Hook post, right(2)

for 591 and 592

34(for 591 )
33(for 591 )  ffo °

60



Hook post ,right(2)

18. AR A B (2)
5 caLuy

DESCRIPTION E Qy
18-01 e B i Hook shield components 1
18-02 RetR B & Hook shield |
18-03 izl Pin L
18-04 Eral & ey |18 Shield driving seat 1
18-05 A Washer 1
18-06 BEETMAx8 Screw M4x8 2
18-07|  XUEHMHARWEE (for 592) pouble needle plate measuring (for592) 2
18-08 $E£TM4x6 Screw M4x6 10
18-09 el 5 Eccentric pin 2
18-10 BE5TM4x6 Screw M4x6 2
18-11 I AR End bearing 1
18-12 21 4 Washer 1
18-13 WAk Needle bearing 2
18-14 REHHK Needle bearing (2)
18-15 WECHIAK Needle bearing (2)
18-16 K Needle bearing (2)
18-17 e it zhihid & Hook shaft sleeve 2
18-18 el Collar 2
18-19 o 8 B Spring plate 1
18-20 HEETM4x6 Screw M4x6 1
18-21 WEHE 3 Ems i Hook the right bearing |
18R-22 28444 Collar 1
18-23 26001727 Bearing 6001ZZ 1
18-24 W 0il felt 1
18-25 SRR st Collar 1
18-26 $BET M6x0. 75x5 Screw M6x0. 75x5 2
18-27 e fEahihiell The hook driving gear II 1
18-28 PEET M6x0. 75x5 Screw M6x0. 75x5 2
18-29 $RET M6x0. 75x6 Screw M6x0. 75x6 2
18-30 REHEohINHET The hook driving gear I 1
18-31 #H b6 Washer ¢6 |
18-32 $24TM6x 16 Screw M6x 16 4
18-33 BEAHI 35 SRAMTEE (forb9l) One needle plate measuring (for 591) 1
18-34 &R | (for 591) Plate measuring (for 591) 1

61




19. 3% 8} 37 B

Feed wheel post, left

62




19. %*—q‘i@ Feed wheel post, left

ey P DESCRIPTION B Qly
16-01 PRATM5x12 Screw M5x12 2
19-02 BE5 Washer ¢5 2
19-03 B4TMBxX8 Screw M6x8 1
19-04 {8 Pin 1
16-05 BETMAx6 Screw M4x6 1
19-06 JhZE Oil wick 1
19-07 55T E DR AR Feeding support D paint. 1
19-08 2274 Collar 2
19-09 2B Washer 1
19-10 BE Washer (1)
19-11 2 Washer (1)
19-12 hR60822 Bearing 60822 2
19-14 t&600122 Bearing 6001 ZZ 1
18-15 2814 Colar 1
18-16 125 Ezh 4 Feeding drive shaft 1
19-17 B AR RELE (4 Bearing seat asm 2
15-18 £ (o R 2
18-19 HUEATE & Ball connecting rod component 2
19-20 24TM4X9 Screw 4
19-30 $ZET MBXO0. 75X6 Screw M6x0.7x6 2
19-31 EEANAG R Feeding mechanism of gear | 2
19-32 BRI G R Feeding mechanism of gear II 1
19-33 24T M6x0.75x5 Screw M6x0.75x5 2
19-34 € 3 Axle sleeve 2
19-35 iE BHE B fiy Feeding transmission shaft 1
19-36 RETM5x5 Screw M5x5 2
19-37 BREEWE Coupling bushing 1
19-38 BR iR Connecting block 1
16-39 ERINE ( BliERR ) Straight tooth feeding mechanism 1
19-40| RTCIERAAG (FBTEERE ) Knurling tooth feeding mechanism (1)
19-41 ERALAIE R E Axle sleeve 1
19-42 ERME Bh G B Collar 1
19-43 i R AL R Feeding mechanism of bearing 1
19-44 R4TM3x4 Screw M3x4 2
16-45 ERE ( EWiERR ) Feeding straight tooth 1
19-46| IRICIAFE ORMWIERE ) Knurling tooth feed tray (1)
19-47 i RME Bh # 5 | The feed driving bevel gear | 1
19-48 X FHEEh #E R The feed driving bevel gear II 1
19-49 M2 Steel ball $2 23
19-50 i RH B R 14 The Connecting block assembly 1
19-51 PRETM2 5x4 Screw M2.5x4 3
16-52 YRETM6Ex16 Screw M6x 16 2
19-53 BE 6 Washer ¢6 2
19-54 BETM4x8 Screw M4x8 2
19-55 B4 HHRE M ( -M) Single needle plate assembly (-M) 1

63




19. X1} X BB

Feed wheel post, left

39~40

64




19. %ﬁi& Feed wheel post, left

e Z DESCRIPTION ¥UE Qty
19-56 HEEHHREAN (H) Single needle plate assembly (-H) (1)
19-57 £ ERARETM2x3 Screw M2x3 2
19-58 AR (For-M) Small needle plate —thin (for -M) 1
19-59 NEHR-TFEE (For-H) Small needle plate —thick (for -H) (1)
19-60 RS needle plate seat 1

65




N

20. AR IR

Feed wheel mounting plate

}for 592

7(N1.8-2.0,S2.8)
8(N2.0-2.4,52.8)

12~13

21(N1.8,83.2) (for 592 )

: A
Ny @) [ A\ . >
S AR 7 ; mw/ N
/ S 4 / ¢,
© D @ ,_.\/ﬁ. SRNN X
4 i W, Py o
AN nw_“ M w\\\ a.
,/. /! § .h__z\..l\\\\,
b &

—_—
o o
o o
wn
[
2 &8
—
N &
M ™
w w
< @
-
Zz Z
]
o ~
- -
<D

-

1

©

0

66




zo IBEHRER

Feed wheel mounting plate

B DESCRIPTION &g Quy
20-01 AR I HE R Feeding wheel adjusting block 1
20-02 EEHE Feeding wheel |
20-03 HEETMAX10 Screw Mx 10 6
20-04 PEETM6x16 Screw M6x10 4
20-05 18 ¢ 6 Washer ¢6 4
20-06 PRETMAx6 Screw M4x6 2
20-07 | XUEHEFHREAME (N1 8-2.0,52. 8] [Double needle plate assembly(N1.8-2.0) (1)
20-08 | AEHHEHUEHM (N2, 0-2. 4, 52.8) [Double needle plate assembly(N2.0-2.4) 1
20-09 AU 7 SR ETM3x3. 2 Screw M3x 3.2 2
20-10| AUEF/EHAR (NL. 8-2. 0, S2. 8) Small double needle plate(Nl.8-2.0) 1
20-11 e NVEF (N2, 0-2. 4, 82, 8) Small double needle plate(N2.0-2.4) (1)
20-12 EHHC (N1, 8-2. 0, S2.8) Double needle plate cover(Nl.8-2.0) 1
20-13 i p (N2, 0-2. 4,52, 8) Double needle plate cover(N2.0-2.4) (1)
20-14| iR (N1.8-2.0,52.8) |ouble needle plate cover seat (N1.8-2. (0 (1)
20-15 Bl i s (N2.0-2.4,52.8) |ouble needle plate cover seat (N2.0-2. 4 1
20-16 | BUEI £ 4H 14 (N1. 8, S3. 2) for-M| Double needle plate assembly(Nl.8) (1)
20-17 RUEHEHR AL (N1. 8, 83.2) for -] Double needle plate assembly(Nl.8) (1)
2018 ALEF/EFHT(NL. 8, S3.2) for-M Small double needle plate(Nl.8) (1)
20-19| A/ (NL 8, 83.2) for -H Small double needle plate(N1.8) (1)
20-20 FIH(E (N1.8,83.2) Double needle plate cover(NI.8) (1)
20-21 FHH B IZ (N1, 8,83.2) Double needle plate cover seat (N1.8) (1)

67




21. %R E

Backtacking mechanism

68



21. @J%%E. (1) Backtacking mechanism(1)
5 b=y a1 DESCRIPTION 78 Quy
21-01 {3 5% eh p ik Backstitch electromagnet 1
21-02 e R 7 42 Electromagnet bracket 1
21-03 HEEIMAx 10 Screw M6x 10 2
21-04 i o4 Washer ¢4 2
21-05 $EETM4x6 Screw M4x6 2
21-06 7498 il 7 B Spring Board 1
21-07 SR Reset spring 1
21-08 HEETMA Screw 1
21-09 42 EIM5 Nut M5 1
21-10 S ETMAXS Screw 2
21-11 HE b4 Washer ¢4 1
21-12 BEETM4 Screw 1
21-13 {7 5% % J4a Backstitch transmission 1
21-14 RS SEE Pl Backstitch Connector 1

69



22 B9ERE
Backtacking mechanism

8.
4

1\&\
s A
g |
s ?
N

=
‘s,
L\
Y
1
LR
v

__..,
=
<)

&7

(

————
Ge
| 4

see page 31
W31

*
T T —————————

N,

)

\
\
3
A
-
BN

see page31l __-g,
RAF  SL

< S
( C)\\\

[
|
| ®
AN

24 ///
L o®

| 22
23

70



22, @J%%E (2) Backtacking mechanism(2)
i 3T DESCRIPTION HE Qty
22-01 L] Shaft 1
22-02 2214 Collar 2
22-03 HR6082Z Bearing 608Z2Z 1
22-04 FAR PLATE 1
22-05 BRETM4x8 Screw M4x8 2
22-06 fBl4g T e Backstitch transmission 1
22-07 A AR Bearing seat 2
22-08 5[5 FilR 2
22-09 25 Washer 1
22-10 749y Washer (1)
22-11 &k Washer (1)
22-12 E A Positioning piece 1
22-13 1847 277 Screw 2
22-14 NS Eccentric pin 1
22-15 fBlbE [ 7E 2 Twist seat 1
22-16 & %48 Connection pin 2
22-17 e spring 1
22-18 4T M5X5 Screw 1
22-19 H24T M5X10 Screw 1
22-20 24T M4*16 Screw 1
22-21 s NUT 1
309 BoE A Ball connecting rod assembly 1
22-23 #BETM4X9 Screw 1
22-24 BR4TM4X9 Screw 1
22-25 884T M5X10 Screw 2
22-26 £B55% M A Backstitch side plate 1
22-27 H84T M5X10 Screw 2
22-28 BRET M4x8 Screw 4
22-29 k- oy Washer 2
22-30 R4k 23R PR Electromagnet mount 1
22-31 B4k B R 4% Reverse stitch electromagnet 1
22-32 157k 185T Screw 1
22-33 5% g iR Backstitch crank 1
22-34 FR Bracket 1
22-35 B4TM6X 16 Screw 2

71




5

Thread tirmmer (-D)

23. B 4549 (-D)

72



23. YR M (1)

Thread tirmmer (1)

5 el DESCRIPTION g Quy
23-01 FA 2k ok Loose line electromagnet 1
23-02 2k v Bk kM4 Nut M4 1
23-03 $2 ETM3x5 Screw M3x5 2
23-04 PR R Mounting plate, 1
23-05 #ETM5x10 Screw M5x10 2
23-06 Gk R s Tension release pin |
23-07 BT EG e fik Bk e 4 Shear line electromagnet assembly 1
23-08 125 MAx6 Screw MAx6 2
23-09 T2k v R 2R Mounting plate |
23-10 i £k b R R Y Connecting block |
23-11 0 25 e T ik Shear line electromagnet 1
23-12 g b5 Washer &5 2
23-13 BE5IM5x10 Screw M5x10 2
23-14 PESEET 0il line baffle 1
23-15 $RETM4x5 Screw M4x5 1
23-16 SR ETMEX8 Screw M6x8 1
23-17 BEFTM5x30 Screw M5x30 2
23-18 $25TM5x5 Screw Mbx5H |
23-19 B 2R R ZNAF R Shear line swing rod seat 1
23-20 QY2 AZ AN FFHEH10x32 Pin 10x32 |

73




24 . 8 4% #5439 (-D)
Thread tirmmer (-D)

- L
see page 43 A 9
M43 £ ﬁ -
| < for 591

see page 43 see page 33
RA3R ' M33H

for 592
/\
see page 33
ﬁl:l%ﬁ
&
Y )
"
B ‘W:\gg; P
see page 29 | T L
H e
W29 | e
P
| ,/’ -
('(3';—— 7
A -
\":- -~
~= e
.\ 200
| //'
| //’
|~
|,/

47



24. BYLR G5 (2)

Thread tirmmer (2)

i £ F5 DESCRIPTION &78 Quy
24-01 U 24 24 Pin 1
24-02 BEETM5%5 Screw M5x5 1
24-03 BLGATANAT AT Swing rod assembly |
24-06 B 2R R Eh i F Shear line swing rod 1
24-07 WIS H H R E Collar 3
24-08 LU ES R IR DRk 3 Spring 1
24-09 B LR RN B Pin |
24-10 By AR Zh L PSR T T Connecting plate IT 1
24-11 LR IZ A B RN T Connecting plate | 1
24-12 L [H | 4 Washer &4 2
24-13 B ETMAx8 Screw M4x8 2

75




25 . BE)fa £ B

ifter

Atutomatic presser foot |

see page 49

497

76



25. H 36 & A

Atutomatic presser foot lifter

FFe 2R DESCRIPTION HE Qty
25-01 BATREE VAR Reset plate 1
25-02 BE 4 Washerd4 2
25-03 #E4TM5x10 Screw M5x10 2
25-04 HRA TR AR A Manipulating the top column assembly 1
25-05 BTN E Spring 1
25-06 BN A Manipulating of the top pillar 1
25-07 $RETMAX6 Screw M4x6 1
25-08 BB Control rod bending component 1
25-09 B EH Control rod bending 1
25-10 BRIEEATH4x16 Pin 1
25-11 PR A FE R ETAT 4 4 Presser foot lifting component of knee 1
25-12 SvEE Spring 1
25-13 BB AN Baffle assembly 1
25-14 2Epd Washer ¢4 2
25-15 #25TM4x6 Screw Mdx6 2
25-16 — A FE Rl il 4% Presser foot lifting electromagnet 1
25-24 EB Rtk LR Electromagnet mount 1
25-25 ASIKIRET Screw |
25-26 #BETMBEX10 Screw M6X10 3
25-27 #R4£TM6X30 Screw M6x30 2

77




78



26. HLIZ

Elecctric control

e 2 DESCRIPTION HoE Qty
26-01 RETM5x25 Screw M5x20 1
26-02 $EETM5x40 Screw M5x40 4
26-03 —FH T ER Cover 1
26-04 WR58L-01-01 Bz Electronic control 1
26-05 ER RS The power adapter cable 1
26-06 F R Main control line 1
26-07 RN 5T X8 Swich line 1
26-08 4 FF X &k Reverse stitching switch wiring 1
26-09 HUSKAT Bk head lamp adapter 1
26-10 PEAR e Redal switch line 1
26-11 {58 I 2% Reverse stitching switch 1
26-12 $RETM5x10 Screw M5x 10 1
26-13 ARSI Head light 1

79




80



217. I}{;;Hq: (1) Accessories components (1)
e 2R DESCRIPTION HE Qty
27-01 — kL 2R Integrated wire rack 1
27-02 ABELZE External wire rack 1
27-09 44 4x18 Pin 4x18 1
27-10 BRPGE Control rod 1
27-11 BT Control rod joints 1
27-12 $24TM8x14 Screw M8x 14 2
27-13 B Control stick 1
Hr-14 #BETM5x13.3 Screw M5x13.3 1
27-15 PRI 2 2R Knee control adjusting bracket 1
27-16 BRI IRM 2R Knee control frame 1
27-17 Rz BRI Knee control pad 1
27-18 [BEizR el 4 Knee control assembly 1
27-19 FEAR Pedal 1
27-20 PEARERET Self tapping Screw 3

81




28. M (2)

i

19

R19W

STz oo @

see page

@

31 ?

29 30

28

Accessories components (2)

33~34 (for 591 )
35~36 (for 592 )

82



28.

fHE (2)

Accessories components (2)

28-01 M2k S e Head support 2
28-02 Sk B Head cushion 2
28-03 B Head hinge 2
28-04 A SKBE 5 R AR 1 Head hinge base assembly 2
28-05 K37 ZR4R 4 Wood bracket assembly 1
28-06 3k e Head pan 1
28-12 ¥24T ST4.2x20-C-H Wood screw ST4.2x20-C-H 6
28-13 L HEE R Qil felt gasket 6
28-14 WA E Head cover 1
28-15 FRNLEREDE Pull device 1
28-16 $EETM5x16 Screw M5x16 2
28-17 FLARA Side plate assembly 1
28-18 TR Adjusting plate 1
28-19 SERIEER T Welding guide plate 1
28-20 RIE B LB ETMAx12 Screw M4x12 1
28-21 ZERF Fastening wrench 1
28-22 RETMBX5 Screw M6x5 1
28-23 R Welding adjustment 1
28-24 $RETMAXS Screw M4x5 4
28-25 TR Mounting seat 1
28-26 L] Shaft 1
28-27 & Drag spring 1
28-28 psiford Qil pot 1
28-29 M ARF Inner six angle wrench 1
28-30 N2 T] Small screwdriver 1
28-31 thifee 7] Medium screwdriver 1
28-32 T Bobbin 3
28-33| #LEt 134PCL 90/ 14(for 591-M) Needle 134PCL 90/14 (for591-M) 4
28-34| #4t+ 134PCL120/19(for591-H) Needle 134PCL120/19 (far591-H) (4)
28-35| ##t134-35 90/14(for 592-M) Needle 134-35 90/14 (for 592-M) (4)
28-36| WlEt134-35120/19(for 592-H) Needle 134-35120/19 (for 592-H) (4)
28-40 5 X 4TM6X60 Screw M6x 60 2
2841 # 6 Washer ¢6 4

83




& Rt

Stepper motor parts

29. ik

84




29. Wtk T H 4

Stepper motor parts

29-01 S Fep g Electronic control 1
29-02 159131 Feed support 1
29-03 1591 W EAT Dichromatic light 1
29-04 1591 H =R Panel 1
238-05 1591 &4k Bottom plate 1
239-06 1591 & jH 4T Connecting rod 1
29-07 BRUBIGEIRF Spanner of reversal stitch 1
29-08 R P4 handle bushing 1
29-09 Bl e ] Link 1
2910 BlsEiE bushing 1
29-11 Bl58%H Actuating switch shaft 1
29-12 BxihEs Coupling rubber 1
29-13 FTHEE Bearing sleeve 1
29-14 60/22-Z F 5 fa & Bearing60/22-Z 1
238-15 1591 MW 56 Counter weight assy 1
29-16 1591 FEBIFC4H 4 |dler wheel foot asm 1
29-17 T EFHEAEF Universal Joint Assembly 1
29-18 ERDR S Bl 2= AR Motor mounting plate1 1
29-19 T ST PRESSER ADJUSTING SCREW 1
29-20 EETEE PRESSER BAR SPRING 1
29-21 Ei BN EER Motor mounting plate2 1
29-22 KESETAYG Connecting Rod Assembly 1
29-23 1591 f5 @R Back cover board 1
29-24 1591 ok R 52 Belt tensioner 1
29-25 159 1#I8 IR F B (v & Spring 1

85




